
Develop Best Management Practices to

Control Potential Health Risks and

Aesthetic Issues Associated with

Reclaimed Water Storage and

Distribution 

WateReuse Research Foundation





   

Develop Best Management Practices to Control Potential 
Health Risks and Aesthetic Issues Associated with 
Reclaimed Water Storage and Distribution  
  



  

About the WateReuse Research Foundation 
 
The mission of the WateReuse Research Foundation is to conduct and promote applied 
research on the reclamation, recycling, reuse, and desalination of water. The 
Foundation’s research advances the science of water reuse and supports communities 
across the United States and abroad in their efforts to create new sources of high quality 
[...]
quality in the distribution system based on the intended use was developed, therefore, prior to the 
site visits as to establish data for critical control points (CCPs; Table 6.1). It should be 
emphasized the proposed CCP target values are not regulatory values. There is a difference 
between BMP guidance and regulations. Regulations are set by a regulatory agency and require 
compliance with certain standards containing numerical criteria. Under a regulatory environment, 
utilities would be compelled to change their storage and distribution systems to comply with 
numerical values specified under their permit. Some of the embedded standards may be 
qualitative. For example, the standard may include specification of a nondiscernible odor. By 
contrast, best management practice guidances are typically voluntarily implemented to prevent 
negative impacts and connotations. They are considered as the “best” available and practical 
means of preventing a particular impact or connotation without stifling production, storage, and 
distribution of reclaimed water economically and efficiently (Boyd, 2003; Yeager, 2006). 
 
For each intended use, a key question during a brainstorming session of the research team was to 
determine the level (high, moderate, or low) of physical or visual exposure of the reclaimed water 
to humans (Table 6.1). Critical concentrations of various water quality parameters corresponding 
to the respective level of exposure were then determined based on information from the literature 
and used to evaluated water quality. Reclaimed water used for purposes where there is a high 
likelihood of exposure requires a proposed high quality (i.e., low TOC, AOC, turbidity, algal 
growth reflected by low chlorophyll levels hydrogen sulfide, conductivity, and Legionella but 
high chlorine residual to ensure adequate disinfection and high DO). Conductivity, free chlorine, 
and dissolved oxygen were selected as CCP targets, because they are easily measured in the field. 
Turbidity is measured routinely by most utilities, although turbidity measurements are only 
typically restricted to the effluent. TOC, AOC, chlorophyll, and hydrogen sulfide were selected 
on the basis of a previous assessment of reclaimed water biostability in the distribution system 
(Jjemba et al., 2010).  
 
Water samples were collected from each system during the visit and tested for quality. Summary 
statistics for the field data from 10 locations are presented in Table 6.2. The water was sampled 
from the effluent, reservoir, and three points in the distribution system. TOC ranged between 1.66 
mg/L and 14.99 mg/L, a nine-fold difference, whereas the minimum and maximum AOC in the 
systems differed 18 fold. Dissolved oxygen ranged between 0.86 mg/L and 14.64 mg/L, a 17-fold 
difference. Turbidity differed by almost 390 fold. Thirty-eight percent of the samples had 
detectable levels of Legionella spp. Based on skewness values, DO, temperature, chlorophyll, and 
conductivity had nearly symmetric distribution. By comparison, the distribution of turbidity was 
highly skewed to the right (skewness = 6.22) implying highly turbid reclaimed water at a few 
locations. The distribution of Legionella spp. was also highly skewed although not to the extent 
of water turbidity.



90  WateReuse Research Foundation 

Table 6.1.  Proposed Reclaimed Water Quality Guidelines for Various Reclaimed Water Applications1 
Likelihood 
of 
Exposure2 

Intended Use TOC 
(mg/L) 

AOC 
(μg/L) 

Turbidity 
(NTU) 

Chlor a 
(μg/mL) 

H-sulfide 
(μg/L) 

Conductivity 
(μS/cm) 

Free Cl 
(mg/L) 

DO 
(mg/L) 

Legionella 
(cfu/mL)3 

High Irrigation of parks, 
lawns, school yards, 
golf courses 

≤8 ≤1000 ≤3 ≤200 ≤5  ≤2000 ≥0.1 ≥6 <100 

 Washing 
vehicle/windows 

         

 Cooling towers          
 Potable 

augmentation 
         

 Irrigation (edible)          
 Aesthetic 

impoundments 
         

Moderate Fire protection 8.1–14 1001–
1500 

3.1–5 201–400 5.1–10  2001–10,000 0.05–0.09 4–5.9 101–1000 

 Dust control           
 Street sweeping          
 Snowmaking          
 Watering (dairy)          

 Toilet and urinal 
flushing  

         

Low Highway median 
irrigation  

15–20 1501–
2000 

5.1–10 401–800 10.1–50 10,001–
30,000 

0.01–0.04 2–3.9 1001–3500 

 Construction 
(concrete) 

         

 Groundwater 
recharge 

         

 Watering (non-
dairy) 

         



WateReuse Research Foundation  91 

Likelihood 
of 
Exposure2 

Intended Use TOC 
(mg/L) 

AOC 
(μg/L) 

Turbidity 
(NTU) 

Chlor a 
(μg/mL) 

H-sulfide 
(μg/L) 

Conductivity 
(μS/cm) 

Free Cl 
(mg/L) 

DO 
(mg/L) 

Legionella 
(cfu/mL)3 

 Irrigation (non-
edible) 

         

 Boiler makeup 
water 

         

 Restore/create 
wetlands 

         

Reference  Weinrich 
et al. 
(2010)4 

Weinrich 
et al. 
(2010)4 

CDPH 
(2012)5 

 GOWA-
DOH 
(2009)6 

Anonymous 
(2012)7 

(Thakanukul 
et al., 2013)8 

Fan & 
Wang 
(2008); 
Beutel 
(2003) 9 

Schoen and 
Ashbolt 
(2011)10 

Notes:  
1Low TOC; AOC; turbidity; chlorophyll; hydrogen sulfide, conductivity and Legionella, as well as high chlorine residual and high DO represent high-quality reclaimed water. 
2Not only limited to physical exposure but also includes visual exposure (i.e., appeal).  
3Legionella densities are geometric means (±SD).  
4Based on trends from a long-term study of four systems with divergent treatment technologies.  
5Although CDPH’s highest quality requirement is 2 NTU, it also provides for an allowance of less than 5 NTU for 5% of the time in 24 h. Thus, a comprised value of 3 NTU was 
adapted for this characterization.  
6Based on guidelines by Government of Washington State-Department of Health (2009) Environmental Health Guide: Hydrogen sulfide and public health. Cited study focused on 
concentrations in the air and the proposed values here assume about 50% volatilization from water into the air 
(http://www.public.health.wa.gov.au/cproot/2652/2/11548%20hydrogen%20sulphide% 20and%20public%20health.pdf; accessed 3/5/2013). 
7Brackish water classification key based on information from http://www.engineeringtoolbox.com/water-salinity-d_1251.html; accessed Oct 31, 2012). 
8Chlorine residuals of  >0.1 were not associated with any microbial regrowth in reclaimed water (Thakanukul et al., 2013).  
9Values extrapolated from these two studies that focused on DO in sediments. 
10Based on estimates by Schoen and Ashbolt (2011) for absolute low predictions of Legionella sp.of respirable size in water necessary to result in infection from inhalation of 
aerosols over a 15 min duration. 

 



92  WateReuse Research Foundation 

The concentration of free chlorine ranged between 0 and 2.1 mg/L (Table 6.2). Further 
examination showed the free chlorine residual diminished rapidly with distance from the plant 
(Figure 6.1). Rapid dissipation was also reported in three other systems studied previously 
(Jjemba et al., 2010). A few of the utilities redisinfected in the distribution system, but the 
residual dissipated again. The dissipation occurs in reservoirs (especially open reservoirs) but is 
also facilitated by the typically high concentrations of organic carbon in reclaimed water. 
Dissolved oxygen and AOC also generally gradually decreased further in the distribution systems 
(Figures 6.2 and 6.3). Decreases in both of these parameters suggested consumption and related 
growth of microorganisms.



WateReuse Research Foundation  93 

Table 6.2.  Summary Statistics of Water Quality for 10 Reclaimed Water Distribution Systems 

 TOC 
(mg/L) 

AOC 
(μg/L) 

Turbidity 
(NTU) 

Chlorophyll 
(μg/mL) 

Sulfide 
(μg/L) 

Conductivity 
(μS/cm) 

Free Cl 
(mg/L) 

DO 
(mg/L) 

Legionella 
sp. 

Mean 6.33 634.5 3.25 65.99 2.79 855.33 0.30 6.57 440 
Standard Error 0.21 42.7 0.61 5.33 0.25 32.46 0.03 0.19 112  
Median 6.24 450.9 1.99 59.76 2 719 0.15 6.89 94 
Mode 4.67 604.4 3.08 0 2 713 0.1 8 12 
Standard 
Deviation 

2.61 522.5 7.47 65.27 3.10 397.61 0.42 2.28 844.69  

Sample 
Variance 

6.83 273038.3 55.77 4260.72 9.63 158094.6 0.18 5.20 711805.25 

Kurtosis 3.42 3.4 39.99 −0.49 5.79 −0.37 6.12 1.86 13.71  
Skewness 1.34 1.9 6.22 0.65 2.36 0.76 2.53 −0.06 3.44 
Range 13.33 2400.7 53.96 253.62 16 1456 2.1 13.78 4797 
Minimum 1.66 141.4 0.14 0 0 290 0 0.86 3 
Maximum 14.99 2542.1 54.1 253.62 16 1746 2.1 14.64 4800 
Count 150 150 150 150 150 150 147 150 57 



94  WateReuse Research Foundation 

 
Figure 6.1.  Trend of free chlorine residual concentrations with distance in 10 reclaimed water 

distribution systems. 

 
Figure 6.2.  Trend of dissolved oxygen with distance in 10 reclaimed water distribution systems. 

 

 
 
Figure 6.3.  AOC decrease with distance in 10 reclaimed water distribution systems.  

0

0.5

1

1.5

2

2.5

0 5 10 15 20 25 30

Distance (Miles)

Fr
ee

 C
l (

m
g/

L)

y = -0.1659x + 7.1168
R2 = 0.1639

0

2
4

6
8

10

12
14

16

0 5 10 15 20 25 30

Distance (Miles)

DO
 (m

g/
L)

y = -15.827x + 686.33
R2 = 0.0284

0

500

1000

1500

2000

2500

3000

0 5 10 15 20 25 30

Distance (Miles)

AO
C 

(u
g/

L)



WateReuse Research Foundation  95 

6.1 Case Study for CA-18 Reclaimed Water 

The system derived wastewater from the city (population 15,000). A total of 50 acres were 
irrigated with reclaimed water, which met California’s Title 22 requirements. Treatment and 
distribution of the reclaimed water consumed substantial electrical power. The system has peak 
flows between 10 a.m. and 6 p.m. However, this was also the time when electric energy costs 
were highest. To minimize energy costs, the wastewater was stored onsite in a 0.3 MGD 
equalization tank (Figure 6.4; Panel A) until the electrical off-peak hours when treatment was 
initiated. The initial step was removal of grit through a Pista Grit chamber (Smith and Loveless 
Inc.). It was passed through a fine screen and sent to the activated sludge bioreactor to remove 
BOD and nitrogen. The bioreactor was comprised of a pre-anoxic zone, swing-air (aeration) zone, 
aeration (maintained about 0.1 mg O2/L), and a post-anoxic zone.   
 
To minimize foaming and the impact of Nocardia spp., process water was continuously sprayed 
into the oxidation tanks (Panel B). The wastewater was passed through a 0.3 micron GE Zenon 

MBR (three cassettes but plant had space for an additional cassette if needed) to remove TSS and 
turbidity along with most bacteria commonly associated with conventional wastewater treatment 
processes. The permeate was pumped to a white polyethylene tank (Panel C). An occasional 
problem with this tank was algal growth (a better option would have been a black polyethylene 
tank), but the tank was periodically cleaned with chlorine (approximately every 3 months) and the 
cleaning water disposed of into the ponds on site (Panel D). The soil in the ponds was a loose 
pack with low organic matter to allow good soil infiltration. If not cleaned, the UVT downstream 
(delivered by a Trojan ultraviolet radiation chamber) dropped. Return activated sludge (RAS) was 
pumped back to the pre-anoxic zone. Two of the three membranes were backwashed each week 
with sodium hypochlorite. To remove scaling, citric acid was also used simultaneously with 
chlorine four times a year (i.e., once every season). The treated effluent was reclaimed and 
beneficially reused for irrigation water at the local school yards and parks. The sludge was 
dewatered with a screw press (Panel D) and biosolids collected for landfilling. The layout of the 
distribution system and related sampling points are shown in Figure 6.5.  
  



96  WateReuse Research Foundation 

    
 

    
 

 
Figure 6.4.  CA-18 Reclaimed water treatment system.  
Panel A: wastewater collection tank 
Panel B: bioreactor 1 (left) and 2 (right), with noticeably reduced foaming in 1 compared to 2 because of better 
distribution of the spray nozzles 
Panel C: permeate tank (occasionally cleaned to get rid of algal growth which can impact UVT downstream 
Panel D: one of the three disposal ponds onsite; to avoid mosquito infestation, usage is rotated between three ponds, 
and the ponds can be seeded with western mosquitofish (Gambusia affinis) to supply fish for a countywide mosquito 
abatement program 
Panel E: sampling and testing from the plant and distribution system. 
 

A B 

C D 

E 



WateReuse Research Foundation  97 

  
Figure 6.5. Layout of the CA-18 reclaimed water distribution system. 

6.1.1 Determinants for CCPs 

This large (350 MG/year production capacity) MBR system was 3 years old. It had a closed  
1 MG reservoir and a medium-size branched distribution system of 7 miles. It had 6 miles of 
ductile iron and 1 mile of PVC pipes. The reclaimed water was disinfected with UV, but the plant 
also provided a low concentration (0.3 mg/L) of chlorine applied as a continuous feed as a 
residual. The generated water was typically used up in 1 day, which provided a rapid water 
turnover, considering its short shelf life. It was primarily used for irrigation (landscaping) and 
recharging groundwater. No post-storage redisinfection was practiced, and the system did not 
limit the number of dead ends deliberately, although each branch ended at an irrigation facility. 
The valves in the system were located approximately every 1000 ft and were composed of ductile 
iron. Leakage in the system was indirectly monitored by monitoring pressure and water flow. The 
disinfected tertiary-treated demonstrated 99.999% inactivation or removal of MS-2 bacteriophage 
(a requirement used for full-body contact recreational impoundments), met a 2 NTU turbidity 
standard and <2.2 coliform bacteria colonies per 100 mL. It was permitted by the California DPH 
for subsurface irrigation and could in fact be acceptable for full-body contact recreational use. 
 
The irrigation network was a subsurface drip system, and rodents disrupted it in some instances. 
Although the distribution system was not monitored directly, the area covered by the system had 
10 groundwater monitoring wells, which were tested quarterly (under the permit requirements) 
for total coliforms, fecal coliforms, pH, enterococci, methylene blue active substance (MBAS; for 
anionic surfactants), nitrate, NH3-N, NO2-N, organic nitrogen, TDS, boron, sulfate, BOD, 
pesticides, and metals. The water pressure in the system ranged between 55 and 100 psi, the 



98  WateReuse Research Foundation 

former applicable at high elevations. The utility had a constant pressure pumping system with 
variable flow drive (VFD) to save energy. Annual cross-connection control inspections were 
conducted by the county. The system was flushed daily by default every time the drip system was 
running, the remaining water automatically discharged into the groundwater aquifer. The 
reservoir was cleaned once a year by superchlorination. 

6.1.2 Water Quality Critical Limits 

Results of the sampling event are presented in Table 6.3. The risk level will depend on the 
intended use. Because uses slightly differ at the respective utilities, this level is not uniform 
across the board but rather driven by the use requiring most stringent quality. The water met the 
proposed target TOC concentrations, turbidity, chlorophyll (i.e., algae), hydrogen sulfide, 
conductivity, dissolved oxygen, and Legionella spp. throughout the system for irrigation and 
groundwater recharge. Turbidity was stable and very low in the system. The levels of assimilable 
AOC were appropriate for irrigation systems. AOC represented the fraction readily available for 
microbial growth. Because the water had been disinfected with UV, chlorine was not added to the 
effluent prior to storage. Even though the residuals were low (≤0.1 mg/L), they were very stable 
and met the proposed residuals targets for the intended use. Although low levels of  
Legionella were detected in the water (Table 5.4), they did not pose a substantial risk of exposure 
to humans as irrigation was through a drip system. 

6.1.3 Actions to Correct Exceeded Proposed Limits  

The utility largely met all of the proposed targets but can substantially gain by reducing 